



SOLAR TESTING LABORATORIES, INC.

5399 Lancaster Drive, Brooklyn Heights, OH 44131
(216) 741-7007 Fax (216) 741-7011

HYDRAULIC PRESS BRICK COMPANY C330 EVALUATION

STL File No. A02597x12

Report No. 0007

October 31, 2002

Samples of "B" size and "C" size Haydite were obtained from the Hydraulic Press Brick plant in Brooklyn, Indiana, for Los Angeles abrasion tests. These tests were performed as per ASTM Specification C131.

<u>Material (in)</u>	<u>% Wear</u>
"B" size (3/8 x #8)	25.5 (Method C)
"C" size (1/2 x #4)	27.0 (Method B)

TECHNICIAN: DONALD HOLLENBALIGH

SOLAR TESTING LABORATORIES, INC.

William R. Dash, P.E.
Civil Engineer

mp 11/12/02